IRON™"™

PLASTIC SKID PLATE

CFMOTO
UFORCE U10 PRO

Code 02.33200

Version 31012025

Keep this manual for future reference!

DOWNLOAD MULTILINGUAL
USER MANUAL

f,&i ﬁ-"*

4,,:?

code.ironbaltic. com/u/BGXWGrPs

-%s;

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Front part 02.33201K 1
2 | Middle part 02.33202 1
3 | Rear part 02.33203 1
4 | Right side protection 02.33204K 1
5 | Left side protection 02.33205K 1
6 | Right front A-arm protection 02.33206 1
7 | Left front A-arm protection 02.33207 1
8 | Right rear A-arm protection 02.33208 1
9 | Left rear A-arm protection 02.33209 1
10 | Connecting plate 02.5006 18
11 | Dished washer 14.503 87
12 | Bolt M6x16 DIN933 0T.02.02.050 48
13 | Bolt M6x20 DIN933 0T.02.02.060 25
14 | Bolt M6x30 DIN933 0T.02.02.080 6
15 |Bolt M6x35 DIN933 0T.02.02.090 2
16 | Bolt M8x25 DIN933 0T.02.02.190 4
17 | Bolt M8x30 DIN933 0T.02.02.200 2
18 |Washer @6/15 SFS3738 0T.04.03.020 81

NB!

We recommend using thread lock fluid on the bolts!
Bolts tend to loosen with vibration from ATV.

TOOLS REQUIRED FOR INSTALLATION:
» Socket wrench 10 mm

* Socket wrench 13 mm

* Allen key 4 mm

* Allen key 6 mm

02.33200 Plastic skid plate CFMoto UForce U10 Pro



1318;11

(
121811 —E2=®

> 151811J‘Z1811f v

& g //
171 \Z%;ﬂ

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS

Step 1 Remove all original skid plate parts.

Step 2 Install front part (Pos.1). For fastening use M6x20 bolts (Pos.13),
M6x30 bolts (Pos.14), @6/15 washers (Pos.18) and dished washers (Pos.11).

Po0s.13;18;11 Pos.14;18;11

02.33200 Plastic skid plate CFMoto UForce U10 Pro



Install connecting plates (Pos.10) to front part (Pos.1). For fastening use
M6x16 bolts (Pos.12), @6/15 washers (Pos.18) and dished washers (Pos.11).

Pos.12;18:11

@

Install middel part (Pos.2). For fastening use M6x16 bolts (Pos.12),
M6x20 bolts (Pos.13), @6/15 washers (Pos.18) and dished washers (Pos.11).

@

Pos.12;18;11 Pos.13;18;11

©

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 5 Install connecting plates (Pos.10) to middle part (Pos.2). For fastening use
M6x16 bolts (Pos.12), @6/15 washers (Pos.18) and dished washers (Pos.11).

Pos.12;18;11

®

Pos.10

Step 6 Install rear part (Pos.3). For fastening use M6x16 bolts (Pos.12),
M6x20 bolts (Pos.13), @6/15 washers (Pos.18) and dished washers (Pos.11).

Pos.121811 29 @ P0s.13;18;11
Q

02.33200 Plastic skid plate CFMoto UForce U10 Pro



Step 7 Install connecting plates (Pos.10) to rear part (Pos.3). For fastening use
M6x16 bolts (Pos.12), @6/15 washers (Pos.18) and dished washers (Pos.11).

@O @ Pos.12;18;11

<)

® ®
®®

% g @ Pos.10

Step 8 Install right side protection (Pos.4) and left side protection (Pos.5).
For fastening use M6x16 bolts (Pos.12), M6x20 bolts (Pos.13),
M6x30 bolts (Pos.14), M6x35 bolts (Pos.15), M8x25 bolts (Pos.16),
M8x30 bolts (Pos.17), @6/15 washers (Pos.18) and dished washers (Pos.11).

Eha

Pos.l?;llf : ———
Pos.16:11

P0s.14:18:11 .= @ Po0s.15/18/11

®

"
@ 9

P
N

Pos.12;18;11

¥
N

@ € P
® (7 9

? ' Pos.14;18;11
Pos.14;18;11 ® Pos.1518/11

Pos.16;11 - Po0s.13;18;11

Pos.17:11 = 9

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 9 Install front right (Pos.6) and front left A-arm protection (Pos.7).
For fastening use M6x16 bolts (Pos.12), @6/15 washers (P0s.18)
and dished washers (Pos.11).

Pos.12;18:11

Step 10 Install rear right (P0s.8) and rear left A-arm protection (Pos.9). For fastening use
M6x20 bolts (Pos.13), @6/15 washers (Pos.18) and dished washers (Pos.11).

02.33200 Plastic skid plate CFMoto UForce U10 Pro



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

02.33200 Plastic skid plate CFMoto UForce U10 Pro



Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

BALTIC

rO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

